
 

Approve Deny Signatures Date 

X  Adam J. Pesek 
Adam J. Pesek, E.I.T. / Project Manager March 13, 2025 

X  Adam Olesnanik 
Adam Olesnanik, P.E. / Environmental Engineer Manager April 4, 2025 

 

Northwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0026697 

Facility Type 
Non 
Municipal APS ID 1124242 

Major / Minor Major Authorization ID 1506857 

a 
Applicant and Facility Information 

a 

Applicant Name PA American Water Company  Facility Name Butler Area STP  

Applicant Address 852 Wesley Drive   Facility Address 100 Litman Road   

 Mechanicsburg, PA 19402   Butler, PA 16001-3256  

Applicant Contact James Runzer  Facility Contact Mason Miller  

Applicant Phone (717) 550-1540  Facility Phone (724) 961-4851  

Client ID 87712  Site ID 262833  

Ch 94 Load Status Not Overloaded  Municipality Butler Township  

Connection Status No Limitations  County Butler  

Date Application Received February 14, 2023  EPA Waived? No  

Date Application Accepted February 28, 2023  If No, Reason Major Sewage Facility  

  

Purpose of Application Renewal/Transfer of an NPDES Permit for an existing discharge of municipal sewage.  

a 

 

Summary of Review 

This is a privately owned treatment works treating municipal sewage received from the City of Butler, Butler Township, 
Center Township, East Butler Borough, Summit Township, Connoquenessing Township, Oakland Township, and Penn 
Township, Butler County. 
 
A transfer application was submitted during the technical review for the permit renewal to change the permittee from Butler 
Area Sewer Authority to PA American Water Company due to change in ownership.  The transfer date was 10/29/2024.  This 
will change the facility from a publicly owned treatment works to a privately owned treatment works.  eDMR Registration 
documents were submitted and processed. 
 
Discharges consist of a primary outfall (001), a secondary (emergency) outfall (005), and five stormwater outfalls (011, 012, 
013, 014, and 018) associated with the facility. 
 
The facility previously had an EPA administered Pretreatment Program and will have a Pennsylvania administered 
Pretreatment Program in the renewed permit due to changing from a publicly owned to privately owned treatment works. 
 
There are currently 9 violations listed in EFACTS for this client (3/13/2025).  All of these open violations are at other facilities 
across the state. 
 
Sludge use and disposal description and location(s):  Sludge is dewatered and hauled to Carbon Limestone Landfill (Ohio) for 
disposal. 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026697 
Butler Area STP  
  
 

2 

Summary of Review 

Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0026697 
Butler Area STP  
  
 

3 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 10.0  

 Latitude 40º 50' 21"  Longitude -79º 55' 13"  

 Quad Name Butler  Quad Code 34025  

 Wastewater Description: Treated domestic sewage  

 

 Receiving Waters Connoquenessing Creek  Stream Code 34025  

 NHD Com ID 126217461  RMI 43.7  

 Drainage Area 86.07  Yield (cfs/mi2) --  

 Q7-10 Flow (cfs) 5.6  Q7-10 Basis 
See attached Q7-10 

calculation summary  

 Elevation (ft) 980  Slope (ft/ft) 0.00193  

 Watershed No. 20-C  Chapter 93 Class. WWF  

 Existing Use WWF  Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Non-Attaining  

 Cause(s) of Impairment Siltation  

 Source(s) of Impairment URBAN RUNOFF/STORM SEWERS  

 TMDL Status Pending  Name   

c 

 Background/Ambient Data Data Source  

 pH (SU) 7.2  Background stream sample  

 Temperature (°C) 25  Default temp for a WWF stream  

 Hardness (mg/L) 202  Sample for 2023 NPDES Permit Renewal  

 CBOD5 (mg/L) 2  Assumed default value  

 NH3-N (mg/L) 0.1  Assumed default value  

    

 Nearest Downstream Public Water Supply Intake PA American Water Company – Ellwood District  

 PWS Waters Connoquenessing Creek   Flow at Intake (cfs) 67  

 PWS RMI 0.2  Distance from Outfall (mi) Approx. 43.5 mi  
 

 
Changes Since Last Permit Issuance: None 
 
Other Comments:       
 
 

 

 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0026697 
Butler Area STP  
  
 

4 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 005  Design Flow (MGD) 10  

 Latitude 40º 50' 29"  Longitude -79º 55' 6"  

 Quad Name Butler  Quad Code 05043  

 Wastewater Description: Alternative (emergency) outfall for the main plant discharge  

 

 Receiving Waters Butcher Run  Stream Code 35116  

 NHD Com ID 126223854  RMI 0.066  

 Drainage Area ---  Yield (cfs/mi2) ---  

 Q7-10 Flow (cfs) ---  Q7-10 Basis ---  

 Elevation (ft) ---  Slope (ft/ft) ---  

 Watershed No. 20-C  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake PA American Water Company – Ellwood District  

 PWS Waters Connoquenessing Creek   Flow at Intake (cfs) 67  

 PWS RMI 0.2  Distance from Outfall (mi)        
 

 
Changes Since Last Permit Issuance: None 
 
Other Comments: Outfall 005 will continue to be identified as an alternative discharge point of fully treated sewage to 
Butchers Run. During high flow conditions in Connoquenessing Creek, the main outfall (001) may not be able to discharge 
all incoming wastewater to the plant. Outfall 005 serves as a backup to ensure continuous discharging can occur. The 
applicant confirmed that no discharge has occurred from this outfall since the plant’s upgrade/expansion was completed in 
1981. The distance from the discharge to the mouth of Butcher Run is approx. 350 feet. If the discharge is only activated 
during high streamflow events the wastewater would barely be in this tributary before it reached Connoquenessing Creek. 
Under a hypothetical, low flow condition the effluent would only be in Butcher Run for 6 minutes. The inability to determine 
what a rain event condition flow would be, makes the modeling of this discharge impracticable. Given this information, the 
Department has decided to impose the 001 discharge limitations. 
 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0026697 
Butler Area STP  
  
 

5 

Discharge, Receiving Waters and Water Supply Information 
 

 

 Outfall No. 011  Design Flow (MGD) N/A  

 Latitude 40º 50' 30"  Longitude -79º 55' 07"  

 
 Outfall No. 012  Design Flow (MGD) N/A  

 Latitude 40º 50' 29"  Longitude -79º 55' 06"  
 

 

 Outfall No. 013  Design Flow (MGD) N/A    

 Latitude 40º 50' 28"  Longitude -79º 55' 00"    

   
 

 Outfall No. 014  Design Flow (MGD) N/A  

 Latitude 40º 50' 29"  Longitude -79º 54' 50"  

       
 

 Outfall No. 018  Design Flow (MGD) N/A  

 Latitude 40º 50' 30"  Longitude -79º 55' 49"  

       

 Quad Name Butler  Quad Code 05043  

 Wastewater Description: Stormwater outfalls from the treatment plant site  

 

 Receiving Waters Butcher Run  Stream Code 35116  

 NHD Com ID 126223854  RMI ---  

 Drainage Area ---  Yield (cfs/mi2) ---  

 Q7-10 Flow (cfs) ---  Q7-10 Basis ---  

 Elevation (ft)  ---  Slope (ft/ft) ---  

 Watershed No. 20-C  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use None  Exceptions to Criteria None  

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

 

 
 

 
Changes Since Last Permit Issuance: N/A 
 
 

 

 
 
 

 

 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0026697 
Butler Area STP  
  
 

6 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Butler Area Sewer Authority 
 

WQM Permit No. Issuance Date 

1074404 1/7/77 and amended 6/25/17 

1009404 1/19/10 and amended 5/18/10 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Trickling Filter with 

Settling Gas Chlorine 10 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

10 12,750 Not Overloaded   

 
Changes Since Last Permit Issuance:       
 
WQM #1074404: Aerated Grit Chamber, Primary Sedimentation, Trickling filters, Aeration Tanks, Reactor Clarifiers, 
Recarbonation and Chlorination. 
 
WQM #1074404 – Amendment No. 1: Replace the two, existing plate and frame sludge presses and the lime, ferric chloride 
and polymer feed equipment with new polymer feed equipment, two, rotary filter sludge presses, post-lime feed equipment 
and new motor control centers. 
 
WQM #1009404 – Amendment No. 1: The following project was constructed to alleviate sewer system overflows and limit 
the peak flows to the wastewater treatment plant to 28 MGD. A description of the collection system changes follows. 
 
Deshon Pump Station (previously permitted by WQM #1009404) 
 

• (3) 2,700 gpm @ 91 ft. TDH, VFD, auto control, submersible centrifugal pumps (one pump on standby) 

• (2) precast concrete equalization tanks – 136 ft diameter & 29 ft high with 6 MG of total storage capacity 

• The stored flow will be returned to the pump station 
 
Monroe Street 
 

• (3) 2,150 gpm @ 91 ft. TDH, VFD, auto control, submersible centrifugal pumps (one pump on standby) 

• 692 LF of 18-inch PVC force main to the Monroe tanks & 627 LF of 18 & 24-inch gravity sewer back to the pump 
station. The 24-inch line will be replacing an existing 12-inch line to provide additional flow capacity for the EQ 
drain line discharge.   

• The existing 12-inch and 16-inch force mains will pump wastewater to the Connoquenessing pump station location. 

• (2) precast concrete equalization tanks – 87 ft  in diameter & 24 ft high with 2 MG of total storage capacity (these 
tanks will be located on the opposite side of Connoquenessing Creek) 

 
      Central Storage (old Allegheny Axle site) 
 

• (3) precast concrete equalization tanks – 154 ft in diameter & 35 ft. high with 14.1 MG of total storage volume 

• EQ tank wash – in-line centrifugal pump rated at 300 gpm @ 120 ft TDH - variable speed, manual operation 

• The stored flow will be returned to the existing sewer system via gravity.  
 
The sizing of all the storage facilities was based on a 2-year, 24-hour storm event.  
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026697 
Butler Area STP  
  
 

7 

All the EQ tanks will also have an emergency overflow to protect the storage facilities. An open channel flow meter, tied into 
the SCADA system, will record the date, time, duration and volume of any overflow. These overflow points (SSO’s) will not 
be permitted by the Department.   
 
 
Ballpark Pump Station (Colosimo property) 
 

• (3) 5,100 gpm @ 93 ft. TDH, VFD, auto control, submersible centrifugal pumps (one pump on standby) 

• 2,140 LF of 30-inch force main to the Central Storage site 

• 132 LF of an existing RCP gravity sewer will be enlarged to a 48-inch diameter pipe. 

• Previous wet weather overflows from the Ballpark and General Tire areas will be captured by the new Ballpark 
overflow diversion structure and pumped to the Central Storage site. 

 
Connoquenessing Pump Station 
 

• (3) 6,600 gpm @ 98 ft. TDH, VFD, auto control, submersible centrifugal pumps (one pump on standby) 

• 2,387 LF of 30-inch force main to the Central Storage site 
 
The 30-inch force mains from the Ballpark and Connoquenessing pump stations will be combined into a 36-inch force main 
at the Central Storage site. 
  
The application indicates an emergency overflow is proposed for the Deshon, Monroe and Ballpark flow diversion pump 
stations. These overflows are designed to protect the pump station facilities as well as be a preventative measure from 
sewage backups. Activation of any of these overflows will have to be done manually by the authority’s personnel. If this 
occurs, the SCADA system will measure the same pertinent information as described for the storage system overflow 
events. Again, the Department cannot condone/permit these discharge points.  
 
The Monroe pump station’s force main flows will be directed to the Connoquenessing pump station. The Deshon pump 
station flows will go directly to the BASA STP. 
 
Flow monitors will be installed on the force mains downstream of the Ballpark and Connoquenessing pump station locations. 
Another flow monitor will be installed on the Connoquenessing interceptor downstream of Sullivan Run. The monitors will 
be connected into the SCADA system to balance wastewater flowrates going to the STP from these pump stations and the 
other areas of the collection system. After the storage facilities are built, standard operating procedures, to limit peak flows, 
will be developed based on flow response information for various size wet weather events.     
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026697 
Butler Area STP 

 

8 

 
Compliance History 

a 

Summary of DMRs: There have been six effluent violations over the last five years.  Four violations for fecal 
coliform, one for total residual chlorine, and one for total suspended solids. 

Summary of Inspections: The last site inspection was conducted on 8/8/2023.  The inspection report did not note 
any violations. 

 
Other Comments: 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026697 
Butler Area STP 

 

9 

 

Compliance History 

 

 
DMR Data for Outfall 001 (from October 1, 2023 to September 30, 2024) 

 
Parameter SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 JAN-24 DEC-23 NOV-23 OCT-23 

             Flow (MGD) 
Average Monthly 4.615 5.843 4.617 4.53 7.024 13.217 8.721 5.532 9.52 5.564 4.858 4.3 

Flow (MGD) 
Weekly Average 5.487 8.42 8.606 5.093 9.541 18.506 10.506 7.949 11.911 7.688 6.397 4.337 

pH (S.U.) 
Instantaneous 
Minimum 7.1 7.1 7.1 7.0 6.2 6.7 6.8 6.7 6.8 7.0 7.0 7.1 

pH (S.U.) 
Instantaneous 
Maximum 7.4 7.5 7.4 7.3 7.2 7.5 7.0 7.1 7.3 7.2 7.3 7.4 

DO (mg/L) 
Instantaneous 
Minimum 6.4 7.1 6.5 7.8 6.2 6.2 6.1 7.3 6.3 7.1 7.4 7.7 

TRC (mg/L) 
Average Monthly 0.27 0.26 0.27 0.24 0.23 0.29 0.26 0.24 0.27 0.22 0.27 0.27 

TRC (mg/L) 
Instantaneous 
Maximum 0.375 0.42 0.51 0.34 0.3 0.405 0.37 0.37 0.435 0.275 0.38 0.34 

CBOD5 (lbs/day) 
Average Monthly < 115 < 146 < 116 < 113 < 176 < 366 < 222 < 140 < 248 < 154 < 122 < 108 

CBOD5 (lbs/day) 
Weekly Average < 137 < 211 < 215 < 127 < 239 < 496 < 263 < 206 < 320 < 254 < 160 < 109 

CBOD5 (mg/L) 
Average Monthly < 3 < 3 < 3 < 3.0 < 3 < 3 < 3 < 3 < 3 < 3 < 3 < 3 

CBOD5 (mg/L) 
Weekly Average < 3 < 3 < 3 < 3.0 < 3 < 4 < 3 < 3 < 3 < 4 < 3 < 3 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 6540 5853 5648 5486 6480 7567 6416 6068 7001 6676 6198 7360 